
R260DCT-Li
36V / 40VCordless 260mm / 10” Disc Cutter

V2.1Service Parts List

1

3
4

8
7

9
10 11

12 13

22 21
20

18

19

17
12

25
26

15

7

2

5
6

8

12

12

12

14E - GEARBOX GROUP

F - WET CUT GROUP

A - BLADE GUARD GROUP B - CLAMSHELLS GROUP

D - FRONT HANDLE GROUPC - GUIDE ROLLER GROUP

1

3

3

2
4

9

1

2 1

2
1

1

4

2

3
5

1
2

4

5

6
7

8 12

9

10

26

27

28

26

1

2

1

241

1

14

3

5

6

1

7

12

11

9
10

8

22

1

23

21

17

16

15

18
19

20

14
13

1

29

25

3

G - SOLENOID GROUP

18

10
11

12

8

2

6

33

31

30
29

11

32



A01 012-0211 BLADE BOLT 1

A02 010-0114 FLANGE OUTER 50MM PRESSED 1

A04 010-0113 FLANGE INNER 50MM PM 1

A05 F-SFPT-M4-6-ST-BO SCREW PAN HEAD TORX STEEL BO M4 6MM 6

A06 109-0108 BLADE GUARD RETAINING PLATE 1

A07 109-0231 RUBBER GUARD OUTER WASHER 1

A08 109-0228 FIBER WASHER 2

A09 109-0107 BLADE GUARD 1

A10 109-0230 GUARD SLEEVE 1

A12 109-0229 RUBBER GUARD INNER WASHER 1

B01 F-TFBHT-M4-20-BO-T20 TAPPING SCREW PAN HEAD TORX BO M4 20MM T20 23

B02 F-SHCT-M5-16-ST-BO SCREW HEAD CAP TORX STEEL BO M5 16MM 3

B03 109-0214 CLAMSHELL RIGHT 1

B05 109-0145 MOTOR VENT DUCT 1

B06 109-0196 CONTROLLER MOTOR BRUSHLESS 36V 1

B07 109-0148 BATTERY SOCKET 2

B08 109-0118 LOCK OFF SPRING 1

B09 109-0151 OVERLOAD LED WINDOW 1

B10 109-0191 LID LATCH MOUNT PIN 1

B11 109-0154 CONTROL PANEL SWITCH 1

B12 109-0217 CLAMSHELL LEFT 1

B13 109-0122 BATTERY COMPARTMENT LEFT 1

B14 109-0153 BATTERY SPRING PLATE 2

B15 012-0176 SPANNER 1

B16 109-0126 ONBOARD TOOL STORAGE 1

B17 109-0125-1 LID LATCH 1

B18 109-0190 LID LATCH SPRING 1

B19 109-0195 MICROSWITCH 2

B20 109-0117 LOCK OFF PUSH BUTTON 1

B21 109-0124 TRIGGER SWITCH 1

B22 068-0159 BATTERY CONNECTOR 2

B23 068-0160 BATTERY CONTROLLER PCB 36V 1

B24 F-TFBHT-M4-16-BO-T20 TAPPING SCREW PAN HEAD TORX BO M4 16MM T20 4

B25 109-0121 BATTERY COMPARTMENT RIGHT 1

B26 109-0142 COMPARTMENT LID SELF TAP SHOULDER SCREW 2

B27 109-0143 COMPARTMENT LID TORSION SPRING 2

B28 109-0123 BATTERY COMPARTMENT LID 1

B29 109-0125-2 LID RELEASE LATCH 1

B30 109-0125-3 LID RELEASE LATCH RETAINER 1

B31 109-0125-4 LID RELEASE LATCH SPRING 1

B32 109-0232 MICROSWITCH MOUNT PIN SHORT 1

B33 109-0233 MICROSWITCH MOUNT PIN LONG 1

C01 F-HFS-M5-10-ST-BO FLANGED HEX SCREW M5x10 4

C02 109-0133 GUIDE WHEEL 2

C03 109-0132 GUIDE WHEEL CHASSIS 1

D01 F-HFS-M5-35-ST-BO FLANGED HEX SCREW M5x35 1

D02 F-HFS-M5-10-ST-BO FLANGED HEX SCREW M5x10 3

D03 109-0130 SKID PLATE 1

D04 109-0128 FRONT HANDLE 1

D05 F-SHCT-M5-16-ST-BO SCREW HEAD CAP TORX STEEL BO M5 16MM 2

E01 109-0116 ARBOR SHAFT 1

E03 F-B-6002-2Z 6002 Bearing 1

E04 F-B-6201-2Z 6201 Bearing 1

E06 F-NSF-M8-ST-BO NUT M8 1

E07 109-0200 DRIVEN PULLEY 1

E08 F-W-M8-ST-BO WASHER M8 STEEL BO 1

E09 109-0141 BLADE LOCK ARM TORSION SPRING 1

E10 109-0113 BLADE LOCK ARM 1

E11 F-W-M5-ST-BO WASHER M5 STEEL BO 5

E12 F-SHCT-M5-16-ST-BO SCREW HEAD CAP TORX STEEL BO M5 16MM 11

E13 109-0103 TOOTHED DRIVE BELT 1

E14 109-0144 BELT COVER & HOSE RETENTION 1

E15 109-0188 UPPER HOSE CLIP 1

No. Part Code Description Qty

E17 109-0101 DRIVING PULLEY 1

E18 F-NSF-M6-ST-BO NUT M6 1

E19 109-0115 BLADE LOCK PUSH BUTTON 1

E20 109-0114 BLADE LOCK PUSH BUTTON CONICAL SPRING 1

E21 F-ECLIP-6-100-ST-BO E CLIP 6MM ID 1

E22 109-0111 GEARBOX CHASSIS 1

E25 109-0213 DUAL LED UNIT 1

E26 109-0213-1 LED HOLDER 1

E29 109-0137 MOTOR DXC 36V BRUSHLESS 1

F01 109-0109 BLADE GUARD HANDLE MANIFOLD 1

F02 F-TFBHT-M4-20-BO-T20 TAPPING SCREW PAN HEAD TORX BO M4 20MM T20 4

F03 109-0182 HOSE CLIP 10MM 2

F04 109-0178 MAIN WATER HOSE 1

F05 F-SBT-M3-12-ST-BO SCREW BUTTON HEAD TORX STEEL BO M3  12MM 1

F06 109-0177 WATER VALVE LEVER 1

F07 109-0209 SOLENOID VALVE ASSEMBLY 1

F08 109-0160 HOSE ADAPTOR BRASS 1

F09 109-0161 HOSE ADAPTOR O-RING 1

F10 109-0234 BLADE GUARD WATER HOSE 2

F11 012-0210 WATER OUTLET 2

F12 F-NSH-M8-ST-BZP M8 HALF NUT BZP 2

F13 012-0230 HOSE CONNECTOR 1

G18 109-0209-17 SOLENOID VALVE OUTLET NOZZLE 1

No. Part Code Description Qty No. Part Code Description Qty


